O
Sudbiiry

2011

Water Works Summary
Report

Large Municipal — Residential

Systems

0. Reg. 170/03, Sched. 22; O. Reg. 249/03, s. 24; O. Reg. 253/05, s. 18.

v.1.0




City of Greater Sudbury
2011 Annual Water Works Summary Report

Table of Contents

EXECUTIVE SUMM ARY .ottt et e et et e e e et e e e et e e e et e e e e eeeesateeeesaeeeesaieeeeans

SECTION 1-LEGISLATIVE AND REGULATORY REQUIREMENTS.......ccccoveieeveevee e,
1.1 O.REG.128/04 CERTIFICATION OF DRINKING-WATER SYSTEM OPERATORS ....vvvveeiiiieeeiiieeessiieeessnns
1.2 O.REG. 242/05 COMPLIANCE AND ENFORCEMENT .. uvvttiiitteieeiireeesiitreeesssseeesssssseessasesessassesesssssesessans
1.3 O.REG.172/03 DEFINITIONS OF “DEFICIENCY” AND “MUNICIPAL DRINKING-WATER SYSTEM” .........
[...]
d. The training course must cover subject matter that is directly related to the duties typically
performed by an operator.
The on-the-job practical training that is used to meet the training requirements must meet a criterion that
includes the following:
a. The training must have documented learning objectives.
b. The training must be provided by a trainer with expertise in the subject matter that is being
covered.
c. The training must be in respect of subject matter that is directly related to the duties typically
performed by an operator
Note: The annual number of hours of training set out in Table 1 may be averaged over the three years
during which an operator's certificate is valid but shall not be reduced or prorated for an operator who is

employed on a part-time basis.

March 11, 2011 v10 City of Greater Sudbury



City of Greater Sudbury

2011 Annual Water Works Summary Report

Table 1 — Annual Training for Operators

Type and Class of Subsystem Where the Training Requirements Minimum
Operator is Employed Total
Hours

Limited Groundwater or Limited Surface 7 hours or more of continuing education, with the 20
\Water remaining hours to at least the minimum total as on-

the-job practical training
Class | Water Treatment or Class | 7 hours or more of continuing education, with the 30
Distribution or Class I Distribution and remaining hours to at least the minimum total as on-
Supply the-job practical training
Class Il Water Treatment or Class 11 12 hours or more of continuing education, with the 35|
Distribution or Class Il Distribution and remaining hours to at least the minimum total as on-
Supply the-job practical training
Class 111 Water Treatment or Class 111 14 hours or more of continuing education, with the 40
Distribution or Class Il1 Distribution and remaining hours to at least the minimum total as on-
Supply the-job practical training
Class IV Water Treatment or Class IV 14 hours or more of continuing education, with the 50
Distribution or Class IV Distribution and remaining hours to at least the minimum total as on-
Supply the-job practical training

0. Reg. 128/04, s. 29, Table

1.2 O. REG. 242/05 COMPLIANCE AND ENFORCEMENT
This Regulation (Last amendment: O.Reg. 328/08) lists the requirements for inspections. What to do
when deficiencies and contraventions are found. This regulation also deals with enforcement,

investigations and notices required once investigations have been completed.

13 O. REG. 172/03 DEFINITIONS OF "DEFICIENCY"™ AND "MUNICIPAL DRINKING-
WATER SYSTEM™
Ontario Regulation 172/03 (Last Amendment: O.Reg. 329/08), provides definitions of words and

expressions within the Safe Drinking Water Act and associated Regulations.

14 O. REG. 171/03 DEFINITIONS OF WORDS AND EXPRESSIONS USED IN THE ACT
Ontario Regulation 171/03 (Last amendment: O.Reg. 324/08) - Provides definitions of words and

expressions within the Safe Drinking Water Act and associated Regulations.

15 O. REG. 170/03 DRINKING-WATER SYSTEMS
This Regulation was filed in 2004 (Last amendment: O.Reg. 106/10).

requirements for:

This regulation outlines the

1) Types of Drinking Water Systems

March 11, 2011 v10 City of Greater Sudbury



City of Greater Sudbury 3
2011 Annual Water Works Summary Report

2) Required reports (annual, summary reports)
3) Retention of records

4) Treatment equipment requirements

5) Types of Treatment

6) Operational Checks, Sampling and Testing
7) Use of accredited laboratories

8) Maintenance and Operational Checks

9) Microbiological Sampling and Testing

10) Chemical Sampling and Testing

11) Reporting Adverse Test Results and Other Problems
12) Corrective Action

13) Engineers' Reports

14) Inorganic Parameters

15) Organic Parameters

1.6 O. REG. 248/03 DRINKING-WATER TESTING SERVICES

Ontario Regulation 248/03 (Last amendment: O.Reg. 416/09) - Drinking-Water Testing Services is the
regulation governing accredited laboratories that came into effect October 31, 2004.

1) Lists systems that do not require drinking-water testing license

2) Lists prescribed tests of the Safe Drinking Water Act

3) Lists person(s) to do water quality analysis

4) Lists the types of tests that can be conducted for the sole purpose of carrying out research or Criteria
for drinking-water testing services

5) Conditions of drinking-water testing license

6) Handling samples

7) Testing records

8) Laboratory qualifications and accreditation

1.7 O. REG. 169/03 ONTARIO DRINKING-WATER QUALITY STANDARDS
Ontario Regulation 169/03 (Last amendment: O.Reg 327/08). This regulation sets out standards in
Schedules 1, 2 and 3 as prescribed drinking-water quality standards. Included in this regulation, what is

deemed as compliance standards.

March 11, 2011 v10 City of Greater Sudbury



City of Greater Sudbury 4
2011 Annual Water Works Summary Report

SECTION 2 - PLANT SPECIFIC REVIEW

2.1 Plant Specific Requirements

This Section of the report provides details on measures taken by the City to ensure compliance with
Terms and Conditions of the Certificates of Approvals or Licenses, Acts, Regulations or any MOE orders
the systems may have been under during the reporting period. This section of the report also provides
details on the specifics of the systems, any non-compliance issues along with actions taken by the City to
rectify the situations, as well as flow data with comparison to allowable limits. This flow comparison is
to allow for a basic overview of the systems performance and allows for review and planning of possible

future expansions if required.

A more detailed description of the water works is provided at the start of each sub-section. The
description is provided for reference purposes only, and to ensure that the compliance measures remain in
context. All non-compliance items and the corrective actions taken are summarized in table format and
appended to the particular plant section in this report. The most recent Municipal Drinking Water
License and Drinking Water Works Permit that was valid at the time of this report is also listed in the

particular plant section.

Sudbury Drinking Water System - Wanapitei
DWS# 210001111

Municipal Drinking Water License: 016-106

Apr 20, 2010

Drinking Water Works Permit: 016-206

Nov 3, 2011

The Wanapitei WTP is a surface water plant, which draws water from the Wanapitei River.
Proportionally, the plant supplies approximately 60% of the water for Sudbury; however, most of the
water produced is delivered to New Sudbury, Coniston, Wahnapitae, Markstay, and parts of downtown.
Garson, west of Falconbridge Rd. and O’Neil Dr., is also supplied by this plant. The plant was
constructed in the 1970’s at the onset of Regional Government. Since the original construction, the plant
has undergone upgrading to enhance treatment efficiency, increase production, and to reduce energy
costs. Completed projects in 2011 included: the replacement of a high lift pump and motor at a cost of

$84,000. Capital improvements to various infrastructure projects totaled approximately $1,688,000.

March 11, 2011 v10 City of Greater Sudbury



City of Greater Sudbury 5
2011 Annual Water Works Summary Report

The water supply for the plant is the Wanapitei River. The raw water quality is reasonably reliable but is,
however, subject to changes in water quality typical of most rivers. The watershed area for the Wanapitei

River is vast with much in its natural state.

The river water quality varies depending on seasonal changes and local weather patterns. Some process

parameters affected by these changes include:

e Temperature;
e Turbidity; and
e Colour.

The changing raw water quality requires careful observation by the water plant operators to ensure

necessary process and chemical adjustments are made to effectively treat the water.

The Wanapitei WTP incorporates conventional technologies to treat the water. The raw water undergoes
initial treatment with chlorine dioxide for taste and odor control and/or chlorine for pre-disinfection. Raw
water is further subjected to chemical coagulation with alum to form a floc. The coagulated water passes
through one of two settling tanks, referred to as reactivators or up-flow convertors, for the flocculation
and sedimentation process. The water then passes through one of four, dual media, filter beds. The
filtered water is treated with hydrated lime for pH /alkalinity adjustment; with chlorine to maintain
disinfection; with fluoride to comply with Sudbury and District Health Unit requirements; and with
polyphosphate to reduce corrosion in the distribution system. The final process the finished water
undergoes is irradiation by ultraviolet light. The plant is designed to be capable of achieving, at all times,

at least 99.99% removal or inactivation of viruses by the time water enters the distribution system.

The distribution system incorporates a large diameter concrete pressure pipe to deliver water to Sudbury
and Coniston. The communities are networked with an extensive distribution system including numerous
booster stations. The system pressure is regulated by the water level in the Ellis Water Reservoir. Most
of the pipes in the distribution system are less than 50 years old and much of the system is plastic pipe.

Water quality throughout the distribution system is monitored through regular sampling in accordance
with O. Reg. 170/03.

March 11, 2011 v10 City of Greater Sudbury



City of Greater Sudbury

2011 Annual Water Works Summary Report

Non-Compliance with Act, Regulations, Order or Approvals

Table 2 provides a summary of any requirements of the Act, Regulations, Orders, or Approval that the

system failed to meet during the 2011 reportable period.

Table 2 - Wanapitei Water Treatment Plant

Item Non-Compliance Measure Taken to Ensure Compliance
MOE Inspection Issues NONE N/A
MOE Orders NONE N/A

2011 Adverse Water Quality Incident Report

Table 3 provides details on the notices submitted in accordance with subsection 18(1) of the Safe
Drinking-Water Act or section 16-4 of Schedule 16 of O.Reg.170/03 and reported to Spills Action Centre
and the Sudbury and District Health Unit.

Table 3 - Adverse Water Quality Incidents

AWQI # Incident Parameter Result Unit of Corrective Action Corrective
Date Measure Action Date
99631 2011/01/08 Total Coliform 3 CFU Resample/Re-test 2011/01/11
2 Disinfectant
09805 | 2011/01/26 uv 0 mJ/cm restored/increased 2011/01/26
2 Disinfectant
99882 2011/02/03 uv 0 mJ/cm restored/increased 2011/02/03
2 Disinfectant
100138 | 2011/03/07 W 0 mJ/em restored/increased 2011/03/07
Disinfectant
100458 | 2011/04/08 w 0 CrU restored/increased 2011/04/08
Watermain Flushing
100570 | 2011/03/17 break mains/pipes 2011/08/29
Installed security
100993 | 2011/05/23 | security Hatch fencing around 2011/05/30
hatch
. Flushing
101090 | 2011/05/30 Hose Bib mains/pipes 2011/06/01

March 11, 2011

v1o

City of Greater Sudbury




City of Greater Sudbury
2011 Annual Water Works Summary Report

Disinfectant
103841 | 2011/10/16 w 0 CFU restored/increased 2011/10/16
104331 | 2011/11/26 Total Coliform 3 CFU Resample/Re-test 2011/12/02

Annual Flow Summary

Table 4 provides a summary of the quantities of flow rates with a comparison to rated capacities as listed

in the systems Municipal Drinking Water License during the 2011 reportable period.

Table 4 - Annual Flow Summary (Sudbury Plants)

Wanapitei Water Treatment Plant

David Street Water Treatment Plant

Average Maximum Instantaneous PTTW % Average Maximum Instantaneous PTTW %
Daily Daily Flow Peak Flow Maximum Capacity Daily Daily Flow Peak Flow Maximum Capacity

Total Flow Flow m3/d L/s Flow Total Flow Flow m3/d L/s Flow

m3 m3/d m3/d m3 m3/d m3/d
January 933,124 30,101 | 36,220.07 437.37 54,000 67 373,341 12,043 | 12,383.63 320.30 40,000 31
February 854,579 30,521 | 35,457.41 431.66 54,000 66 336,205 12,007 | 12,089.51 177.76 40,000 30
March 949,665 30,634 | 36,026.59 432.50 54,000 67 369,664 11,925 | 12,085.40 313.32 40,000 30
April 869,282 28,976 | 31,138.04 621.64 54,000 58 359,066 11,969 | 12,075.02 183.84 40,000 30
May 843,894 27,222 | 29,320.94 420.25 54,000 54 369,061 11,905 | 12,495.40 317.27 40,000 31
June 853,587 28,453 | 30,444.49 420.08 54,000 56 416,124 13,871 | 21,517.43 317.70 40,000 54
July 911,095 29,390 | 35,083.56 432.83 54,000 65 459,253 14,815 | 19,547.84 318.53 40,000 49
August 960,757 30,992 | 35,542.03 440.55 54,000 66 398,568 12,857 | 16,603.97 317.74 40,000 42
September 889,080 29,636 | 31,252.75 435.02 54,000 58 408,713 13,624 | 18,938.45 317.80 40,000 47
October 855,553 27,598 | 29,347.92 414.88 54,000 54 384,593 12,406 | 20,273.59 316.35 40,000 51
November 837,653 27,922 | 31,337.49 497.45 54,000 58 363,114 12,104 | 16,775.76 316.60 40,000 42
December 825,279 26,622 | 32,272.80 436.19 54,000 60 367,554 11,857 | 14,490.25 353.98 40,000 36

4,605,256
Total 10,583,548

Sudbury Drinking Water System - David Street

DWS# 220003537

Municipal Drinking Water License: 016-106
Apr 20, 2010

Drinking Water Works Permit: 016-206
Nov 3, 2011

The David St. WTP is a surface water plant, which draws water from Ramsey Lake. Proportionally, the

plant services approximately 40% of Sudbury, however, most of the water produced at the David St. WTP

March 11, 2011 v10

City of Greater Sudbury




City of Greater Sudbury 8
2011 Annual Water Works Summary Report

is normally delivered to the south, west and downtown areas of Sudbury. The plant is over 100 years old
and has undergone numerous upgrades to meet changing needs. The plant completed retrofits with Zenon
membrane ultrafiltration technologies and ultraviolet irradiation in 2004 to ensure the treatment system
meets the requirements in O. Reg. 170/03. The plant is designed to be capable of achieving, at all times,

at least 99.99% removal or inactivation of viruses by the time water enters the distribution system.

The water supply for the David St. WTP is Ramsey Lake. Although this lake is seen as an excellent
source of raw water, development around the lake has compromised the security of this water source.
Although virtually all septic use has been removed from the watershed, further measures are being
reviewed by City staff and the Provincial Source Water Protection Committee to maintain and improve

the source water quality.

The City is planning to have the David St. plant remain an integral part of the water works system for
many years. For this reason the City has made a significant financial investment in the upgrading of this
plant. Projects completed for 2011 included replacing 96 Zenon ultrafiltration modules at a cost of
$87,330.

The distribution system supplied by the David Street WTP includes parts of downtown Sudbury, the
south and west ends of Sudbury. In addition, the Ellis Reservoir is part of the distribution network for
Sudbury. The Ellis Reservoir is a 36.4 million liter, dual cell, water storage facility that is also fed by the
Wanapitei WTP. As is common with many older distribution networks, the Sudbury pipe system is prone
to line breaks, complaints of discolored water and difficulties maintaining adequate chlorine residual.
Watermain related capital projects undertaken in 2011 included work done at the Beech St. bridge,
Ramsey Lake Rd. watermain looping and various watermain replacements totaling approximately
$919,000.

Water quality throughout the distribution system is monitored through regular sampling in accordance
with O. Reg. 170/03.

Non-Compliance with Act, Regulations, Order or Approvals

Table 5 provides a summary of any requirements of the Act, Regulations, Orders, or Approval that the
system failed to meet during the 2011 reportable period.

March 11, 2011 v10 City of Greater Sudbury



City of Greater Sudbury
2011 Annual Water Works Summary Report

Table 5 - David Street Water Treatment Plant

Item Non-Compliance Measure Taken to Ensure
Compliance
MOE Inspection Issues | NONE N/A
MOE Orders NONE N/A

2011 Adverse Water Quality Incident Report

Table 6 provides details on the notices submitted in accordance with subsection 18(1) of the Safe